


SHANGHAI LANSHENG GUOTAI IMP. & EXP. CO., LTD  
INSPECTION CERTIFICATE

Customer				Contract No.		4692		Product Description		Titanium Sheet		Certificate No.		SHLS-2011-09-00008	
Purchaser				Date		2011-8-16		Date Of Delivery		2011-9-22		Standard		ASTM B265	
No.	Box No.	Grade	Heat No.	Size (mm)			Piece	NW Kg	Condition	Chemical Composition(%)					
				Thick	Width	Length				Ti %	Fe %	O %	C %	N %	H %
①	11-9-14	GR2	11-T-08024	0.635	914.4	2438	42	256	M	balance	0.034	0.158	0.037	0.021	0.0014
2	11-9-14	GR2	11-T-08005A	0.635	914.4	2438	8	53	M	balance	0.031	0.072	0.012	0.009	0.0013
No.	Test sample Heat No.	Mechanica Properties				Surface Quality	Signature		Remarks:	Any question concerning quality, please contact with us within 7 days after receive the cargo.					
		Yield Strength Mpa	Tensile Strength Mpa	Elongation A/%	Bend Test α°										
①	11-T-08024	295	385	32	Qualified	Qualified									
2	11-T-08005A	295	365	34	Qualified	Qualified									
We hereby certify that the material herein has been made in accordance with the order and specification.										SHANGHAI LANSHENG GUOTAI IMP. & EXP. CO., LTD					
										P. C. :		200080		Tel:86-021-63241133	

Verifier:

Date: SEP. 22. 2011.